SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5918.92 65.64 |-22.56 88.2 55.32 34.3 13.95 | 37.93 | 250 68 P H
5919.72 56.11 -12.09 68.2 45.79 34.3 13.95 37.93 250 68 A H
* 5985 110.38 - - 100.07 | 34.16 14.06 | 37.91 | 250 68 P H
* 5985 103.78 - - 93.47 34.16 14.06 | 37.91 | 250 68 A | H
802.11ax H
HES8O0 Full H
CH 07 5915.4 63.11 -25.09 88.2 52.8 34.3 13.94 | 37.93 | 100 | 306 P |V
5985MHz 5924.52 53.65 | -14.55 68.2 43.32 34.3 13.96 | 3793 | 100 | 306 | A | V
* 5985 108.19 - - 97.88 34.16 14.06 | 37.91 | 100 | 306 P |V
* 5985 101.38 - - 91.07 34.16 14.06 | 37.91 | 100 | 306 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C16 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 51.27 -22.73 74 35.34 39.04 19.95 43.06 100 296 P H
11970 41.45 -12.55 54 25.52 39.04 19.95 43.06 100 296 A H
17955 57.12 -16.88 74 35.84 42.23 24.59 45.54 100 317 P H
17955 47 -7 54 25.72 42.23 24.59 45.54 100 317 A H
23940 4532 | -28.68 74 41.5 38.78 18.98 | 53.94 | 150 | 261 P H
23940 38.84 | -15.16 54 35.02 38.78 18.98 | 53.94 | 150 | 261 A | H
H
H
H
H
802.11ax H
HES8O0 Full H
CH 07 11970 50.93 | -23.07 74 35 39.04 19.95 | 43.06 | 400 | 164 P |V
5985MHz 11970 41.44 | -12.56 54 2551 | 39.04 | 1995 | 43.06 | 400 | 164 | A | V
17955 56.49 -17.51 74 35.21 42.23 24.59 45.54 200 249 P Vv
17955 47.08 -6.92 54 25.8 42.23 24.59 45.54 200 249 A \%
23940 44.68 -29.32 74 40.86 38.78 18.98 53.94 150 356 P \%
23940 38.89 |-15.11 54 35.07 38.78 18.98 | 53.94 | 150 | 356 AV
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C17 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

12450 52.16 -21.84 74 35.85 39.05 20.39 43.13 400 125 P H

12450 4194 | -12.06 54 25.63 39.05 20.39 | 43.13 | 400 | 125 A | H

18675 37.15 -36.85 74 39.4 37.85 155 55.6 150 339 P H

18675 27.89 -26.11 54 30.14 37.85 155 55.6 150 339 A H

24900 45.72 -42.48 88.2 39.96 39.6 19.5 53.34 | 150 | 332 P H

24900 39.6 -28.6 68.2 33.84 39.6 195 53.34 150 332 A H

H

H

H

H

802.11ax H
HES8O Full H
CH 55 12450 51.83 -22.17 74 35.52 39.05 20.39 43.13 100 241 P \%
6225MHz 12450 4179 |-12.21 54 25.48 | 39.05 | 20.39 | 43.13 | 100 | 241 | A | V
18675 37.75 |-36.25 74 40 37.85 155 55.6 150 | 331 P |V

18675 2795 |-26.05 54 30.2 37.85 155 55.6 150 | 331 A |V

24900 45.27 -42.93 88.2 39.51 39.6 19.5 53.34 150 15 P \%

24900 38.5 -29.7 68.2 32.74 39.6 19.5 53.34 | 150 15 A |V

\%

Vv

\%

\%

Vv

\%

TEL: 886-3-327-0868 Page Number : C18 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12770 52.74 -35.46 88.2 35.47 39.61 20.69 43.03 - - P H
19155 36.34 -37.66 74 37.68 38.16 15.84 55.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 87 12770 51.89 -36.31 88.2 34.62 39.61 20.69 | 43.03 - - P \Y
6385MHz 19155 38.43 | -35.57 74 39.77 | 38.16 | 15.84 | 55.34 - - P |V
\%
\%
\%
Vv
\%
Vv
\%
\%
Vv
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C19 of C42




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5923.08 85.37 -2.83 88.2 75.04 34.3 13.96 | 37.93 250 68 P H
5920.2 66.98 -1.22 68.2 56.66 34.3 13.95 37.93 250 68 A H
* 5985 115.35 - - 105.04 34.16 14.06 37.91 250 68 P H
802.11ax * 5985 105.25 - - 94.94 34.16 14.06 | 37.91 250 68 A H
HES0 H
Partial H
484/65 5924.84 81.66 -6.54 88.2 71.33 34.3 13.96 | 37.93 250 93 P \%
CH 07 5923.24 64.03 | -4.17 68.2 53.7 34.3 13.96 | 37.93 | 250 | 93 AV
5985MHz | « 5985 109.07 - - 98.76 | 34.16 | 1406 | 3791 | 250 | 93 | P | V
* 5985 101.21 - - 90.9 34.16 14.06 | 37.91 250 93 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5909.8 67.2 -21 88.2 56.89 34.3 13.94 | 37.93 | 250 70 P H
5909.8 59.51 -8.69 68.2 49.2 34.3 13.94 37.93 250 70 A H
* 6025 107.41 - - 97.02 34.2 14.1 37.91 250 70 P H
* 6025 100.29 - - 89.9 34.2 141 37.91 | 250 70 A | H
802.11ax H
HE160 Full H
CH 15 5895.08 66.97 -21.23 88.2 56.7 34.3 1391 | 37.94 | 100 | 306 P |V
6025MHz 5904.68 58.23 | -9.97 68.2 47.93 34.3 13.93 | 3793 | 100 | 306 | A | V
* 6025 104.32 - - 93.93 34.2 14.1 37.91 100 306 P \%
* 6025 96.43 - - 86.04 34.2 14.1 37.91 | 100 | 306 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C21 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12050 51.08 -22.92 74 35 39.15 20.03 43.1 300 45 P H
12050 41.53 -12.47 54 25.45 39.15 20.03 43.1 300 45 A H
18075 35.41 -38.59 74 38.79 375 15.08 55.96 - - P H
24100 47.55 -40.65 88.2 43.3 39 19.07 53.82 150 316 P H
24100 44.1 -24.1 68.2 39.85 39 19.07 | 53.82 | 150 | 316 A | H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 51.18 -22.82 74 35.1 39.15 20.03 43.1 100 211 P \%
6025MHz 12050 41.3 -12.7 54 2522 | 3915 | 2003 | 431 | 100 | 211 | A | V
18075 35.94 | -38.06 74 39.32 375 15.08 | 55.96 - - P |V
24100 46.79 -41.41 88.2 42.54 39 19.07 53.82 150 43 P \Y,
24100 42.12 -26.08 68.2 37.87 39 19.07 53.82 150 43 A \%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C22 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 51.28 -22.72 74 35.06 39.03 20.32 43.13 100 246 P H
12370 41.72 -12.28 54 25.5 39.03 20.32 | 43.13 | 100 | 246 A | H
18555 37.11 -36.89 74 39.36 38 15.42 55.67 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 51.49 -22.51 74 35.27 39.03 20.32 43.13 100 83 P \%
6185MHz 12370 4182 |-12.18 54 25.6 39.03 | 20.32 | 4313 | 100 | 83 | A |V
18555 37.83 |-36.17 74 40.08 38 15.42 | 55.67 - - \Y
\%
\%
Vv
\%
Vv
\%
\%
Vv
\%
TEL: 886-3-327-0868 Page Number : C23 of C42

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12690 51.78 -22.22 74 34.83 39.39 20.62 43.06 100 302 P H
12690 42.35 -11.65 54 254 39.39 20.62 | 43.06 | 100 | 302 A
19035 36.59 -37.41 74 38.12 38.11 15.75 55.39 - - P
802.11ax
HE160 Full
CH 79 12690 52.46 -21.54 74 35.51 39.39 20.62 | 43.06 | 200 63 P
6345MHz 12690 4246 | -11.54 54 2551 | 39.39 | 20.62 | 43.06 | 200 | 63 A
19035 36.23 -37.77 74 37.76 38.11 15.75 | 55.39 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C24 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5897 80.62 -7.58 88.2 70.33 34.3 13.92 | 37.93 250 70 P H
5896.36 65.44 -2.76 68.2 55.16 34.3 13.91 37.93 250 70 A H
* 6025 108 - - 97.61 34.2 141 37.91 250 70 P H
802.11ax | * 6025 100.44 - - 90.05 | 342 141 | 3791 | 250 | 70 | A | H
HE160 H
Partial H
996/67 5896.68 82.71 -5.49 88.2 72.43 34.3 13.91 | 37.93 100 307 P \%
CH 15 5898.92 65.78 | -2.42 68.2 55.49 34.3 13.92 | 3793 | 100 | 307 | A | V
6025MHz | « 6025 106.33 - - 95.94 | 342 141 | 3791 | 100 | 307 | P | V
* 6025 97.49 - - 87.1 34.2 14.1 37.91 100 307 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C25 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(H/V)
13070 5157 |-36.63 88.2 33.85 39.73 20.96 | 42.97 - - P | H
19605 36.87 -37.13 74 37.89 38 16.14 55.16 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 51.65 -36.55 88.2 33.93 39.73 20.96 | 42.97 - - P \%
6535MHz
19605 36.48 |-37.52 74 375 38 16.14 | 55.16 - - P |V
\%
\Y
\Y,
\Y
\Y,
\%
\Y,
\%
\Y
\%
TEL: 886-3-327-0868 Page Number : C26 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 52.39 -21.61 74 34.13 40.16 21.23 | 43.13 300 129 P H
13390 4254 | -11.46 54 24.28 40.16 21.23 | 4313 | 300 | 129 | A | H
20085 42.32 -31.68 74 42.75 38.1 16.47 55 150 317 P H
20085 32.42 -21.58 54 32.85 38.1 16.47 55 150 317 A H
26780 49.89 |-38.31 88.2 42.03 40.54 20.83 | 53.51 | 150 | 276 P | H
26780 43.19 -25.01 68.2 35.33 40.54 20.83 | 53.51 150 276 A H
H
H
H
H
H
802.11a
H
CH 149
13390 53.69 -20.31 74 35.43 40.16 21.23 | 43.13 | 400 183 P \%
6695MHz
13390 42.6 -11.4 54 24.34 40.16 21.23 | 4313 | 400 | 183 | A | V
20085 42.62 |-31.38 74 43.05 38.1 16.47 55 150 | 355 P |V
20085 33.07 | -20.93 54 335 38.1 16.47 55 150 | 355 | A | V
26780 47.76 -40.44 88.2 39.9 40.54 20.83 | 53.51 150 7 P \%
26780 42.11 -26.09 68.2 34.25 40.54 20.83 | 53.51 150 7 A \
\%
\
\%
\%
\
\%
TEL: 886-3-327-0868 Page Number 1 C27 of C42

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13750 53.15 -35.05 88.2 35.41 39.75 2153 | 43.54 - - P H
20625 46.19 |-27.81 74 46.29 38 16.87 | 54.97 | 150 | 293 P | H
20625 35.93 -18.07 54 36.03 38 16.87 | 54.97 150 293 A H
27500 47.88 -40.32 88.2 40.77 39.6 21.31 53.8 150 274 P H
27500 4231 |-25.89 68.2 35.2 39.6 21.31 53.8 150 | 274 | A | H
H
H
H
H
H
H
802.11a
H
CH 185
13750 51.71 -36.49 88.2 33.97 39.75 2153 | 43.54 - - P \%
6875MHz
20625 46.86 -27.14 74 46.96 38 16.87 | 54.97 150 357 P \%
20625 36.65 |-17.35 54 36.75 38 16.87 | 5497 | 150 | 357 | A | V
27500 4756 |-40.64 88.2 40.45 39.6 21.31 53.8 150 5 P |V
27500 42.42 -25.78 68.2 35.31 39.6 21.31 53.8 150 5 A \%
\
\%
\
\%
\%
\
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C28 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
13070 51.79 -36.41 88.2 34.07 39.73 20.96 | 42.97 - - P H
19605 36.84 -37.16 74 37.86 38 16.14 55.16 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 51.87 -36.33 88.2 34.15 39.73 20.96 | 42.97 - - P \%
6535MHz 19605 36.33 | -37.67 74 37.35 38 16.14 | 55.16 - - P |V
\%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C29 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13390 52.89 -21.11 74 34.63 40.16 21.23 43.13 400 100 P H
13390 42.48 -11.52 54 24.22 40.16 21.23 | 43.13 | 400 | 100 A | H
20085 36.78 -37.22 74 37.21 38.1 16.47 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 52.57 -21.43 74 34.31 40.16 21.23 43.13 300 310 P \%
6695MHz 13390 42.47 | -11.53 54 2421 | 4016 | 21.23 | 4313 | 300 | 310 | A | V
20085 37.32 -36.68 74 37.75 38.1 16.47 55 - - \Y
\%
\%
Vv
\%
Vv
\%
\%
Vv
\%
TEL: 886-3-327-0868 Page Number : C30 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13750 52.07 -36.13 88.2 34.33 39.75 21.53 43.54 - - P H
20625 38.12 -35.88 74 38.22 38 16.87 | 54.97 - - P H
H
H
H
H
H
H
H
H
i802.11ax H
HE20 Full H
CH 185 13750 51.52 -36.68 88.2 33.78 39.75 21.53 | 4354 - - P \Y
6875MHz 20625 37.28 | -36.72 74 37.38 38 16.87 | 54.97 - - P |V
\%
\%
\%
Vv
\%
Vv
\%
\%
Vv
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C31 of C42




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
13130 51.27 -36.93 88.2 335 39.76 21.01 43 - - P H
19695 36.65 -37.35 74 37.39 38.18 16.2 55.12 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 51.78 -36.42 88.2 34.01 39.76 21.01 43 - - P \%
6565MHz 19695 36.43 | -37.57 74 37.17 | 38.18 16.2 | 55.12 - - P |V
\%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C32 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 52.63 -21.37 74 34.45 40.08 21.22 43.12 400 321 P H
13370 42.63 -11.37 54 24.45 40.08 21.22 | 43.12 | 400 | 321 A | H
20055 37.28 -36.72 74 37.73 38.1 16.45 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 52.71 -21.29 74 34.53 40.08 21.22 43.12 300 157 P \%
6685MHz 13370 4266 | -11.34 54 24.48 | 40.08 | 21.22 | 4312 | 300 | 157 | A | V
20055 36.93 | -37.07 74 37.38 38.1 16.45 55 - - \Y
\%
\%
Vv
\%
Vv
\%
\%
Vv
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13770 51.85 -36.35 88.2 34.13 39.73 21.56 43.57 - - P H
20655 36.79 -37.21 74 36.86 38.01 16.89 | 54.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 53.26 -34.94 88.2 35.54 39.73 21.56 43.57 - - P \%
6885MHz 20655 36.59 | -37.41 74 36.66 | 38.01 | 16.89 | 54.97 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR411108P

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
13250 53.18 |-20.82 74 35.28 39.85 21.11 | 43.06 | 300 | 278 P | H
13250 42.53 -11.47 54 24.63 39.85 21.11 43.06 300 278 A H
19875 36.57 -37.43 74 37.34 37.95 16.33 55.05 - - P H
H
H
H
H
H
H
H
802.11ax H
HE8O0 Full H
CH 135 13250 52.92 |-21.08 74 35.02 39.85 21.11 | 43.06 | 300 | 135 P |V
6625MHz 13250 42.52 -11.48 54 24.62 39.85 21.11 43.06 300 135 A \
19875 35.96 -38.04 74 36.73 37.95 16.33 | 55.05 - - P \%
\%
\Y,
\%
\Y,
\Y
\Y,
\%
\Y
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 51.62 -36.58 88.2 33.33 40.19 21.25 43.15 - - P H
20115 36.79 -37.21 74 37.26 38.04 16.49 55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 151 13410 51.89 -36.31 88.2 33.6 40.19 21.25 43.15 - - P \%
6705MHz 20115 37.2 -36.8 74 37.67 | 38.04 | 16.49 55 - - P |V
\%
\%
\%
Vv
\%
Vv
\%
\%
Vv
\%
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FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13730 51.89 -36.31 88.2 34.11 39.77 21.52 4351 - - P H
20595 38.62 -35.38 74 38.76 38 16.84 | 54.98 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 183 13730 52 -36.2 88.2 34.22 39.77 21.52 43.51 - - P \%
6865MHz 20592 375 -36.5 74 37.64 38 16.84 | 54.98 - - P |V
\%
\%
\%
Vv
\%
Vv
\%
\%
Vv
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI 802.11ax HE160 Full (Harmonic @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) (dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm) |(deg) (P/A)/(HIV)
13330 52.78 -21.22 74 34.78 39.92 21.18 43.1 100 322 P H
13330 43.19 -10.81 54 25.19 39.92 21.18 431 100 322 A H
19995 36.39 -37.61 74 37.37 37.61 16.41 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 52.62 -21.38 74 34.62 39.92 21.18 43.1 200 228 \%
6665MHz 13330 43.1 -10.9 54 25.1 39.92 | 21.18 | 43.1 200 228 | A |V
19995 36.79 -37.21 74 37.77 37.61 16.41 55 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C38 of C42

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HV)
13650 53.2 -35 88.2 35.19 39.95 21.46 43.4 - - P H
20475 37.52 -36.48 74 37.91 37.85 16.76 55 - - P
802.11ax
HE160 Full
CH 175 13650 53.18 -35.02 88.2 35.17 39.95 21.46 43.4 - - P
6825MHz 20475 36.77 |-37.23 74 37.16 37.85 | 16.76 55 - - P

< I K| K K |K KK KlKKlKklkKjzjxzjx|x|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C39 of C42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI 802.11ax HE8O0 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
31.53 25.18 |-14.82 40 35.22 24.26 1.29 35.59 - - P H
75.56 22.64 -17.36 40 43.05 13.41 1.73 35.55 - - P H
133.7 29.93 |-13.57 43.5 45.29 17.83 2.27 35.46 - - P H
272 31.47 -14.53 46 44.54 19 3.11 35.18 - - P H
471.2 29.16 -16.84 46 36.39 23.37 4.08 34.68 - - P H
952 35.26 |-10.74 46 31.6 30.85 5.78 32.97 - - P H
H
H
H
H
H

802.11ax
H

HES8O Full
L 52.27 3291 -7.09 40 53.3 13.72 1.45 35.56 - - P \%
91.03 29.25 -14.25 43.5 48.02 14.89 1.87 35.53 - - P \Y,
143.56 249 -18.6 43.5 40.16 17.83 2.35 35.44 - - P \%
252.8 26.78 -19.22 46 40.11 18.87 3.01 35.21 - - P \%
857.6 34.16 -11.84 46 32.8 29.24 5.49 33.37 - - P \Y,
957.6 36.65 -9.35 46 32.81 30.99 5.79 32.94 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C41 of C42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
802.11a 5925 55.45 |-3275| 88.2 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)

4,

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 19.5~23.5°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 64.9~70.7%
TEL: 886-3-327-0868 Page Number : D1 of D49

FAX: 886-3-327-0855
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Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Horizontal Fundamental

1 (@BuVim) Date: 2024.02.25

el (@Buvim) Date:2024.02.26
1300 1300

1200 1200 1

1100 o)

1000 1000

900

900 PEAKUNI5E

= I eelio e S ]
- i - S——, wo—

Ml poipistie
—
Site 2 03CH20-HY Site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
VY
sl L WP T 1|
R | /
o B B | —
——
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto + RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11a CHO1 5955MHz
6+7 Vertical Fundamental
= [N el a1 | B "
60.0) T W 60| /L‘M
LY S RS ERL et 500 e ]
400 0] MW
s
v
e ET W S
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 91200_02360_231030 VERTICAL
RO T00000Ks VoW 3000 D00k WA ROL000000Kz VoW 3000 000K WAt
Peak
wod
i
v e
500 _ﬂwA///J s00] J
Y S S 40,0 S N
300 300] MM
o
T S
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition © AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
ROWL000000kE VoW 620K AT ROAIODD000R s VOO BR0Rs e ST
Avg.
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Horizontal Fundamental
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104
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e e
P S — - 400)
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e

200)
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Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg.
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Report No. : FR411108P

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Vertical

Fundamental

1 @BuVim)
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+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL: 886-3-327-0868
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7 Horizontal Fundamental
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+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg.
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7 Vertical Fundamental
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

6+7

Horizontal

Fundamental

Avg.
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TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D8 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

6+7

Vertical

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0470KHz SWT:Auto

+ RBW:1000.000KHz VBW:0470KHz SWT:Auto

Date: 2024.02.20 ovel (Buvim) Date: 2024.0220

1300 1300)

1200 1200)

1100 1100

1000 s e 1004

900) 904 peakwnn s

8 1 e |

700 700 1

500 600

Y S PR BN T VR s00) W [E—

“ s R———
400 400 e S
i

300 304

200) 200

100 100

§ 0. msh  si0 S0 . G0 S0 a0 saes 00 700, 3000, 000, . 20
Froquency (WHz) Froquency (Miz)
site +03CH20-HY site +03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120>_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Dote: 2024.02.29 A (@Bavim) Date: 20240229

1300 1304
1200 1200)
1100 1100
1000 e 1000
900 904
s00) 804
700 70| VG e
509 600 I
500 S p—— 504 _/]

1 O I B N
400 400 e e
300) 00 s
200) 200
100 100

§ 0. msn S0 w0 o . Sea a0 saes 00 700, 3000 000, ETy E 20
Froquency (WHz) Frequency (MH2)
site +03CH20-HY site +03CH20-HY
Condition + AV6_BE(UNTT)_6E 3m 9120>_02360_231030 VERTICAL Condition

+ AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D9 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240229

el (dBuVim) Date: 20240229

. WWM o S T i
AT i ]

o P s e o | s
09 400
“ P
300 304
200) 204
100 100
05 s seso a0 S0 5910 G0 560 5970, e85 00 7000, 3000, 000, 5000 5000 T
Freauency (WHe) Frequency (WH)
site $03CH20-HY site 03CH20-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNTT)_6E 3m 9120>_02360_231030 HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 2024.02.29 el gBuvim) Date: 2024.0229
1300 1300)
1200 1200)
1100

0|

1000 e 1000
s00 W s0g
::: J : -
RS SN i a Ry

- i "

409 400
B —

300 Y ——

200 200

100 100

05 se. Bo0.  se0. G0 5910 5930 690, 6970 598 000 2000, ED 000, 5000, 000, 7
Freauency (Wiz) Frequency (W)

site +03CH20-HY site +03CH20-HY
Condition + AV6_BE(UNTI)_6E 3m 9120D_02360_231030 HORTZONTAL Condition + AV6(UNII)_6E 3m 9120b_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto + RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D10 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Vertical Fundamental

A (@BuVim)

. i .
uog JVM Ay g
90.0 90.0| PPEAK(UNII).|6E

: - Rl el e
bt |\ —

S

409 00

309 309

200 200

100 100

5 5. 500 Ba70. 5%, 5910 5930 5950 5070 5985 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)

site +03CH20-HY Site $03CH20-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

1000 ﬁ/\f\m 1000]
.
0
'V\‘ .
: | -
-l -
e R A e e |

o I i

= -
PoRYIAIES P | R 4 L w—

I
300) 00 Ak
"
I -

Site :03CH20-HY Site :03CH20-HY
Condition AV6_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition + AVG(UNIT)_6E 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto + RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D11 of D49
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

vy o 2241228 s oot 20240228
00 -
100 P
100 o
1009 N, e 1000
909 909 peakuN lsE
ST I
e o Mt o0 \
soapifiin s00) R —— e B
109 400 w—
00 500
209 209
109 10d
e mo ww o W ww i s e o o0 % o 7
- recvoncy )
site 03cH204Y site 03cHz0-HY
Condition +PEAK_BE(UNTT)_6E 3m 9120b_02360_231030 HORTZONTAL Condition PEAK(UNIT)_6E 3m 91200_02360_231030 HORIZONTAL
REWHI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
vy oo 241228 o) oot 0240228
109 1509
100 P
100 o
1000 VAR GRS 1000
TN
509 %0d
w00 w04
700 700 wsunse
Ve o S I,
B N VAL, 509 /
= YA RN
P w0d ]
———
300 300 e
209 204
109 10d
R Wi wW e W wm i s T o0 o0 o0 C 7
reuency i) recooney )
site - 03cH204Y site 03cHz0+y
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D12 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR411108P

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

6+7

Vertical

Fundamental

1 (@BuVim) Date: 20240229

s0s W’W’*‘ .W*W"““’y

’/WMM g o

ovel (4BuVim) Date: 20240220

st PR T j‘ —
/

Avg.

b M"‘M""WWWM
409 400 st
b st

309 309

200 200

100 100

5 5090, ED £ 5950, o0, 5990, 0. 6025 000 2000. 3000. 000 5000, & 7200
Frequency (MHz) Frequency (M)
site +03CH20-HY Site $03CH20-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 91200_02360_231030 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 2024-02.29 A (dBuvim) Date: 20240229
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 AVAVAASVNPEN 900
809 80
09 700 AvGwNn 5
m — 7 SO I e
500 T 500 £ N
109 I g S
309 00| MMﬁW
209 209
100 100
3 £ ED 5930 5950, o0, 5990, o0 6025 000 2000, 3000. 000, 5000, & 7200
Frequency (MHz) Frequency (MH2)
Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition + AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D13 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240229 el (dBuVim)

Date: 20240229

1300
1200

Z w[ M g b

PR S A=

1

70| /
Py
o s M cstponc
P ———
w0
e i -
sie a0y Sire aacHzoHy
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
RBW-I000.000KY12 VBW-3000000KHz SWT-Auto REWAL000000K+2 VBW:3000 00062 SWT:Auto
Peak
1o
909 ( \/\/vav\ \/W/\W 00|
A A A s W 7
" iy
400 400 e S
300 300 et
sreuency i reqsy
sie o3H20HY Sie a0ty
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto + RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D14 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Vertical Fundamental

1 @BuVim)

Date: 20240229 evel (@Buvim)

Date: 20240220

] S 100.0|
MMWWWWWW/ W T T R e

700] f
oo «d J
500 s00) seaper
400)

P
PP et

I
o e

o

Site :03CH20-HY Site :03CH20-HY

Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 91200_02360_231030 VERTICAL

S R o sonb e e Vel seono e Sart e

Peak

o]

S = i
Hoa =i R ity et g

e
300) B

AvG(uNI 6

209 209
100 100
3 £ ED 5930 5950, o0, 5990, o0 6025 000 2000, 3000. 000, 5000, & 7200
Frequency (MHz) Frequency (MH2)
Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition + AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto + RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D15 of D49
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240229

el (dBuVim) Date: 20240229

1300
1200

10| 0

..m IOVPTyES —"
1 f ik 0 1 1 e e
= AN o ,Jf "
- o [ IS SO

iy
00 o
o o
oo SRS TS SR e o1 % TS0 0T RO 010 0% TG G070 o e o 00 e ;
ey reasmy
sie a0y Sire aacHzoHy
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
RBW-I000.000KY12 VBW-3000000KHz SWT-Auto REWAL000000K+2 VBW:3000 00062 SWT:Auto
v [— - R
- o
1o 1
o 0o
1o 1nd
oy e s s0d
w00 w0
100 | nd P—
]
w00 w
e I W T Ay
R YV 500 /
S —
30.0] 300 Ay
00 o
o o
T o T S S B B R B R T R B o s e % . o 5
ey reqsy
sie o3H20HY Sie a0ty
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1600KHZ SWT:Auto : RBW:1000.000KHZ VBW:1600KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D16 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Vertical

Fundamental

1 (@BuVim)

Date: 20240229

100 , J(
Y

WW

i~ WWWWVMW

evel (@Buvim)

Date: 20240220

1300
1200
o)
1000

pEAKUNI 6E

st PR T

Avg.

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

+ AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:1600KHz SWT:Auto

\
509 b W pmbesert]
109 104
e e
209 204
200 20
100 10
785 5670, 5030, 5350, 570, 5990, 910, 5530, 5950 5970, 5390, GO0, GOS0, GOS0, 6070 6105 o0 7000, D 000, 5000, o 20
Froquency (i) roquency (i)
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20240220 A @guvm) Date: 20240229
1300 1300
1200 1200
109 o)
1000 1004
09 Va'Ad www,v 904
700 / 700 ] AVG(UNE) 6E |
: | h
a0 A N o0l B
W“MWW s00] /
409 400) S S
R ———
300 300 r
200 200
100 104
785 5670, 5030, 5350, 570, 5900, 6910, 5530, 5950 5970, 5300, GO0, GOS0, GOS0, 6070 6105 o6 7000, D 000, £ o 7200
Froquoncy (r) roquency (z)
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNTT)_6E 3m 9120b_02360_231030 VERTICAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D17 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7 Horizontal Fundamental

w0
1100 110, 1
104 A i
o Wm V | —
:
) e LU T I
o ,\waﬂ e g
500 MN f 604 "
509 - e
309
209
reasoncy i) reauonty )
site <03cH204y sire o3cka0y
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
RW:I000.000K+z VBW:3000000KHz SWTAuto REW:I000000K+4 VBWA3000.000KHz SWTAuto
a0
N
200 VVMYIVY
Ve
) s
R LI 7
L4 b LILA
soaly Al 50
B el
30.0] 300)
Treasoncy i) ety )
site <03cH0y sire <03cr2041y
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.910KHzZ SWT:Auto + RBW:1000.000KHZ VBW:0.910KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D18 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7 Vertical Fundamental

1 (@BuVim)

Date: 20240229 evel (@Buvim)

Date: 20240220

b i il - -
mpmm W\ o T 1 N e
w o Ay il
et - i ]

ol WMMW
309

-
o -
o] "
et e T e O _— o
P 2
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 91200_02360_231030 VERTICAL
S R o sonb e e Vel seono e Sart e
Peak
o R oo [
o o
2o o
s o
o] wod
90.0) (\f\/\/‘ VAL 90|

B ias) Lt
o M

™
O A
209 209
100 100
785 5010, 5630, 5850, 5670, 5690, 5910, 5930, 5960, 5070, 5990, GOTO. 6030. 6050, 6070 6105 000 2000, 3000. 000, 5000, 0 7200
Freauency (MHz) Frequency (MH2)
Site +03CH20-HY Site $03CH20-HY
Condition AV6_BE(UNIT)_6E 3m 9120b_02360_231030 VERTICAL Condition + AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0.910KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.910KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D19 of D49
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 20240228 el (dBuVim) Date: 20240228
1300) 1300
1200) 1200
1100) 0|
1000) 1000

e} IS Y ke o[} S 0 i
ggnwnrrmg I ER T e i SN
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Frequency (MHz) ency (WHz)

Frea
site £ 03CH20-HY

Sit 03CH20-HY
Condition +PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

ite
Condition PEAK(UNTT)_GE 1m SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D20 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

6+7 Horizontal Vertical

ST ke o e e et
ol [T o i Tl NI i s B ] el
spaform e et MWM soql I
400 [ - 40 s s

I N S L S —

Frequency (MHz) Frequency (MHz)

Site :03CH20-HY Site :03CH20-HY
Condition : PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D21 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

6+7 Horizontal Vertical

i
o 1 1 e o1 o o e 5 e 1
o ey e il I e
509 e spofprt T o
S W‘”
00| R 40| Lz
I B mmm|
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL 2

ondition PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D22 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Horizontal Vertical

) oy Date: 20240304 o taguvim) Date: 20240305
1300 1300
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110l o)
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e T sl il i e s ot
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200 000612008 14000.16000. 600020008 22000 24000, 2600028008 30000 32000 34006.36008. 40000 200 T000.1200014000 16000 1800200002000 24000 26000 2800030000 32000 54000 55000, 40
Frequency (WHz) Frequency (MHy)

site £03CH20-HY. site 03CH20-HY
Condition : PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition PEAK(UNII)_6E 1m SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D23 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz

6+7 Horizontal Vertical

Date: 2024.03.04 A (@Bavim) Date:2024.03.05
1300 1300
1200 1200
1100 o)
1000 1000
900

I e I S ) S e I

1T 700 L L
LTS LA H——fhonts) e LI THA e
500 - -y Eime e

t ST P N S o .
400 400 S
e W"””‘J
309 { 304
200 200
109 100
7260 10000.12000.14000.16000.16000.20000. 22000 24000.26000.26000, 20000 200 1000012000, 1400016000, 1800020006, 22000 2400 340063600 0000
Froquency (WHz) Froquency (WHz)
site +03CH20-HY Site +03CH20-HY
Condition + PEAK(UNII)_6E Im SHF_1224_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D24 of D49



ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz

6+7 Horizontal Vertical

ST ke {1 ek N ) e | A
ol T o T ot el [T e el
9 i 1 i e 00 i o™
et i R Y

400 o 400 2 riasened

I N I I N I S|

Frequency (MHz) Frequency (MHz)
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Appendix E. Duty Cycle Plots

Antenna Band Cyl?:llgz"/o) T(us) 1/T(kHz) [VBW Setting
6+7 802.11a 85.79 1720 0.58 620Hz
6+7 6GHz 802.11ax HE20 Full RU 85.88 3710 0.27 270Hz
6+7 6GHz 802.11ax HE20 106 RU 85.84 3880 0.26 270Hz
6+7 6GHz 802.11ax HE40 Full RU 86.05 2220 0.45 470Hz
6+7 6GHz 802.11ax HE40 242 RU 85.88 1740 0.57 620Hz
6+7 6GHz 802.11ax HE80 Full RU 85.88 1095 0.91 1kHz
6+7 6GHz 802.11ax HE80 484 RU 85.67 1710 0.58 620Hz
6+7 6GHz 802.11ax HE160 Full RU 85.77 651 1.54 1.6kHz
6+7 6GHz 802.11ax HE160 996 RU 86.21 1125 0.89 910Hz

MIMO <Ant.6+7>
802.11a 6GHz 802.11ax HE20 Full RU

Ref Level 116,29 dBV

#Video BW 8.0 MHz Span 0 Hz|
Sweep 10.0 ms (1001 pts)
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Appendix G. Spot Check Evaluation on TC58BE

Conducted power test and radiated spurious emission test configurations were selected from the worst cases

identified in the reference model and tested to demonstrate the test data from reference model remains

representative for the variant model.

The deviation between the spot check and the referenced values is within 3dB, therefore data referencing is

justified according to the guidance in the ECR inquiry

UZ7TC58AE UZ7TC58BE
Reference Variant o Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
Number of Channels 79 79 0 Within the authorized block
Hopping Channel Separation 1.007 1.303 0.296 Within the authorized block
Dwell Time of Each Channel 0.31 0.31 0 Within the authorized block
20dB Bandwidth 0.872 0.87 0.002 Within the authorized
frequency block
. Within the authorized
0,
BT 99% Bandwidth 0.803 0.798 0.005 frequency block
Conducted Band Edges -43.53 -45.87 2.34 Deviation (ddB) <3 dB
Conducted Spurious Emission -36.86 -38.91 2.05 Deviation (ddB) <3 dB
Peak Output Power 7.18 6.7 0.48 Deviation (ddB) <3 dB
Radiated Band Edges and 48.41 47.65 0.76 Deviation (ddB) < 3 dB
Radiated Spurious Emission
AC Conducted Emission 17.48 19.72 2.24 Deviation (ddB) <3 dB
6dB Bandwidth 1.142 1.155 0.013 Within the authorized
frequency block
99% Bandwidith 1.998 1.996 0.002 Within the authorized
frequency block
Power Spectral Density 5.44 6.07 0.63 Deviation (ddB) <3 dB
BLE Conducted Band Edges -43.68 -46.24 2.56 Deviation (ddB) <3 dB
Conducted Spurious Emission -41.5 -38.88 2.62 Deviation (ddB) <3 dB
Peak Output Power 6.3 5.9 0.4 Deviation (ddB) <3 dB
Radiated Band Edges and 50.56 50.49 0.07 Deviation (ddB) < 3 dB
Spurious Emission
AC Conducted Emission 17.48 19.72 2.24 Deviation (ddB) <3 dB
6dB Bandwidth 9.03 8.54 0.47 Within the authorized
frequency block
99% Bandwidth 13.59 13.52 0.07 Within the authorized
frequency block
Power Spectral Density 1.78 1.06 0.72 Deviation (ddB) <3 dB
WIFI 2.4G Conducted Band Edges -30.53 -30.89 0.36 Deviation (ddB) <3 dB
Conducted Spurious Emission -46.39 -48.89 2.50 Deviation (ddB) <3 dB
Peak Output Power 23.41 23.31 0.1 Deviation (ddB) <3 dB
Radiated Band Edges and 59.99 59.85 0.14 Deviation (ddB) <3 dB
Spurious Emission
AC Conducted Emission 17.48 19.72 2.24 Deviation (ddB) <3 dB

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 G1 of G2




SPORTON LAB.

RADIO TEST REPORT

Report No. : FR411108P

UZ7TC58AE UZ7TC58BE
Reference Variant o Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
26dB Bandwidth 167.75 165.22 2.53 Within the authorized
frequency block
99% Bandwidth 154.89 155.47 0.58 Within the authorized
frequency block
WIFI 5G Power Spectral Density 2.9 117 1.73 Deviation (ddB) < 3 dB
Conducted Output Power 17.81 17.71 0.1 Deviation (ddB) <3 dB
Unwanted Emissions 63.2 64.81 1.61 Deviation (ddB) <3 dB
AC Conducted Emission 18.52 19.96 1.44 Deviation (ddB) <3 dB
26dB Emission Bandwidth 20.75 21.14 0.39 Within the authorized
frequency block
99% Occupied Bandwidth 18.88 18.92 0.04 Within the authorized
WIFI 6G UNII-8 frequency block
(802.11ax HE20 CH189 | Conducted Output Power 7.66 7.56 0.1 Deviation (ddB) <3 dB
6895MHz) Fundamental Maximum EIRP 9.8 9.7 0.1 Deviation (ddB) <3 dB
Fundamental Power Spectral 1.04 1.41 0.37 Deviation (ddB) <3 dB
Density
In-Band Emissions -10.04 -12.35 2.31 Deviation (ddB) <3 dB
WIFI 6G UNII-8
(802.11ax HE80 CH215 | Unwanted Emissions 72.37 72.28 0.09 Deviation (ddB) <3 dB
7025MHz)
WIFI 6G AC Conducted Emission 18.52 19.96 1.44 Deviation (ddB) <3 dB

CBP test results on UZ7TC58BE: presented in FR4111080 Page G3 — G23

—THE END———
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